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TEST REPORT N2 1188/2020

Date —29/05/2020

CUSTOMER NAME: DIGIDELTA INTERNACIONAL IMPORT EXPORT, SA

ADDRESS: 2350-483 TORRES NOVAS

Sample Name: DECAL OVERLAMINATED P HT 200 FLOORGRAPHIC
Material and Mark: PVC adhesive film

Above information and sample(s) was/were submitted and confirmed by the client. CTCV,
however, assumes no responsibility to verify the accuracy, adequacy and completeness of the
sample information provided by client.
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Test Required: Slip resistance (oil-wet ramp test)
Test Method: DIN 51130:2014

Date of Receipt: 15/05/2020
Testing Start Date: 28/05/2020
Testing End Date: 28/05/2020

Test result(s): For further details, please refer to the following page(s)
(Unless otherwise stated the results shown in this test report refer only to the sample(s)
tested)

TCV. A reproducao deste trabalho é autorizada apenas na sua forma integral. Para qualquer reproducao sera indespensavel autorizacao do CTCV por escrito.
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Os resultados apresentados neste trabalho referem-se apenalas amostras ensaiadas. Os resultados aplicam-se a amostra conforme rececionada. Nao se assume qualquer responsabilidade relativa a exatidao da amostragem,

a menos que seja efetuada sob a direta responsabilidade d
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Test Item: Slip resistance (oil-wet ramp test)

Test Method: DIN 51130:2014 - Testing of floor coverings - Determination of the anti-slip
property - Workrooms and fields of activities with slip danger, walking method - Ramp test

Sample Description: flooring (PVC adhesive film)

Test Result:

Testing surface:

Test item(s) Test result(s) Classification
Slip resistance (oil-wet ramp Critical angle of inclination:
R9
test) 6.49

Classification of oil-wet ramp test:

Classification Angle (degrees)
R9 6°<X<10°
R10 10°< X< 19°
R11 19°< X< 27°
R12 27° <X <35°
R13 >35°

as amostras ensaiadas. Os resultados aplicam-se a amostra conforme rececionada. Nao se assume qualquer responsabilidade relativa a exatidao da amostragem,
TCV. A reproducao deste trabalho é autorizada apenas na sua forma integral. Para qualquer reproducao sera indespensavel autorizacao do CTCV por escrito.

%k %k %k %k 3k %k %k k End Of report********

Os resultados apresentados neste trabalho referem-se apen:.
a menos que seja efetuada sob a direta responsabilidade d

Page2 of 2

http://www.ctcv.pt



		2020-05-29T14:02:55+0100
	I attest to the accuracy and authenticity of this document




